SHOP FOR L&L KILN PARTS

#6 Nut and Lock Washer - Set is used to mount the Control Transformer, Power Relay, and Power Terminal Block to the Control Box or Contactor Plate. (Note screw is shown only for illustration)

#10-24 Stainless Steel Hex Nut - Unit is used for mounting the Vent Bypass Box and Contactor Plates and for the Element Terminal Bolts

#10 Stainless Steel Flat Fender Washer - This is the large diameter (3/4" OD) washer used to sandwich element ends on the element terminal.

#1/4-20 Nut - Unit is used to attach the Vent Motor to the Wall-Mount Bracket (4 per Vent)

1/4"-20 Zinc Plated Hex Nut - Unit is the standard Hex Nut for 1/4" Diameter Bolts & Screws and is used in conjuction with Multi-Mounting Brackets and the Mesh Backing of Hercules and Easy-Load kilns.

#1/4 Lock Washer - Unit is used to attach the Vent Motor to the Wall-Mount Bracket (4 per Vent)

#10 x 1/2" Long Stainless Steel Sheet Metal Screw - Unit has a Phillips Pan Head and is used to attach Hinge Components to the kiln body and to attach Handles to the kiln body

#6 x 1/2" Long Stainless Steel Sheet Metal Screw - Unit has a Phillips Pan Head and is used to attach the Control Board to the Control Panel

#8 x 3/4" Long Zinc Plated Sheet Metal Screw - Unit has a Phillips Pan Head and is used to attach the Element Cover Box or Control Box to the kiln body, the Power Terminal Block to the Contactor Plate, the Power Terminal Strip and Thermocouple Terminal Strip to the Element Cover Box, and the Safety Chains to the kiln Lid and top Ring

#8 x 3" Long Stainless Steel Sheet Metal Screw - Unit has a Phillips Pan Head and is used to attach Kiln Sitter/Timers and longer Type K Thermocouples (Pyrocil & 8 Gauge Exposed) to the kiln body

Hardware Set for one Element Connection on an Element Terminal Block for the Ceramic Terminals.

Set includes:

  1. One #10-24 x 1-3/4" Long Stainless Steel Bolt
  2. Three #10 Stainless Steel Split Lock Washers
  3. Three #10-24 Stainless Steel Nuts
  4. Two #10 Small Stainless Steel Flat Washers
  5. Four #10 Fender Washers

NOTE: You will need all four fender washers when you are making a series element connection but only three when you are making a parallel element connection.

Note: You may not need all the fender washers.

NOTE: This part set is available for 50% discount when ordered with elements.

Hardware Set for one Element Connection on a fabricated electrically insulating board (See this example)

Set includes:

  1. One #10-24 x 1-3/4" Long Stainless Steel Bolt
  2. Two #10 Stainless Steel Split Lock Washers
  3. Two #10 Stainless Steel Star Lock Washers
  4. Three #10-24 Stainless Steel Nuts
  5. Two #10 Small Stainless Steel Flat Washers
  6. Four #10 Fender Washers

Note: You may not need all the fender washers.

NOTE: This part set is available for 50% discount when ordered with elements.

Mounting Kit for Long Type K Thermocouples - Kit includes two #8 3" Screws, six 1/2" high Ceramic Spacers, and is used for all Pyrocil Type K and all Long 8 Gauge Type K (Exposed) Thermocouples